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Blower Hsgs,Rewind,FlywheelBlower Hsgs,Rewind,FlywheelBlower Hsgs,Rewind,FlywheelBlower Hsgs,Rewind,Flywheel
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 395970 Cylinder Assembly
2 293708 Bushing/Seal Kit (Plain Bearing)

 -Requires special tools for installation.
3 393862 Seal, Oil (Cam Gear)
23 394413 Flywheel-Magneto
24 222698 Key, Flywheel
37 223087 Guard-Flywheel
56 280439 Pulley-Starter
57 490179 Spring-Rewind Starter
58 280406 Rope, Starter (81" Cut To Required Length)

 -Order 66734 For 48-5/8" Long Rope.
59 396892 Insert-Starter Rope
60 393152 Insert-Starter Handle
66 399671 Clutch-Starter

 -(Uses Rubber Coated Retainer Washer-Ref. 71)
67 394897 Housing-Starter Clutch
68 63770 Ball-Clutch
70 298799 Ratchet Assy

 -(For engine W/Ring Gear on FW equipped for Elec Start)
71 221653 Washer, Steel (Non-Coated)
73 221661 Screw-Rewind Starter
74 93490 Screw-Hex
75 220865 Washer, Belleville (Used With Heavy Flywheel)
76 68238 Seal-Ratchet
163 271935 Gasket-Air Cleaner Mounting
305 94153 Screw, Sem Hex Head
325 298731 Pulley-Rope Start (5/8" Hole In Pulley)
330 69932 Rope/Grip Assy (55")
331 220865 Washer, Belleville (Used With Heavy Flywheel)
332 92284 Nut, Jam (Flywheel)
333 397316 Ignition Grp
334 93381 Screw, Machine Hex
356 398808 WIRE, Stop (30" Cut To Required Length)
363 19069 Puller-Flywheel (Optional Accessory)
535 271933 Filter-Air
536 494279 Cleaner-Air
608 490828 Starter Assy.-Rewind (10 O'clock)
643A 280726 Retainer-Air Filter
643 280737 Spacer-Air Filter
851 221798 Terminal-Spark Plug
949 280684 Guard-Rewind Starter
966 490074 Base-Air Cleaner
967 399959 Filter-Air Cleaner
968 223765 Cover-Air Cleaner
969 490073 Screw Assy (Air Cleaner)
971 94018 Screw, Machine Hex
1016 490817 Spacer=rewind
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Carburetor & Fuel Tank AssyCarburetor & Fuel Tank AssyCarburetor & Fuel Tank AssyCarburetor & Fuel Tank Assy
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

11 66578 Tube-Breather
52 271936 Gasket, Port
90 490533 Carburetor Assembly (For 3 Quart Tank)
90 492612 Carburetor Assy. (For 2 Quart Tank)
95 93499 Screw, Sem Pan Head (Throttle Valve)
96 223793 Valve-Throttle
97 490048 Shaft-Throttle
108 491177 Valve-Choke
118 231533 Valve-Needle
124 93357 Screw-Sem, Phillips Hex. Hd.
127B 223790 Plug-Welch

 -Used Before Code Date 87011200
127A 223789 Plug, Welch
127B 223472 Plug, Welch

 -Used After Code Date 87011100
127 220352 Plug-Welch
149 26336 Spring-Needle Valve
152 260575 Spring-Throttle Adjustment
153 490589 Screw-Carburetor Cam And Lever
154 93527 Screw, Tapping Roun (5-40 X 5/8"})
180 490491 Tank Assy.-Fuel (2 Quart)
181 490075 Cap-Fuel Tank
190 94094 Screw, Sem Pan Hd C
191 271928 Gasket-Fuel Tank Mtg.

 -Included in Gasket Set-Part No. 397147
201 262278 Link, Governor (Mech. Gov.)
202 262270 Link, Throttle (Mech. Gov.)
203 280720 Bellcrank (Mechanical Governor)
204 222962 Bushing-Control Lev
205 231520 Screw, Shoulder Hex (#8-32 Thread)
206 231266 Nut, Hex (#6-32 Thread)
207 26855 Spring-Governor Control Rod
208A 262277 Rod-Speed Control
208 262322 Rod-Control (Used On Engines With 2 Quart Fuel Tanks)
208 262323 Rod-Governor Control
209 262285 Spring-Governor
216 262274 Link-Choke

 -Used Before Code Date 87030200
216 262359 Link-Choke

 -Used After Code Date 87030100
222 490648 Plate-Control
223 223097 Lever-Control (Mech. Gov.)
224 93491 Rivet-Truss Head S
232 262310 Spring-Return
256 223813 Crank-Bell
257 93543 Screw, Sem Hex Head (10-32 X 3/8")
265 221535 Clamp, Casing (Stamped Steel)
267 93496 Screw, Sem Hex Head (10-32 X 5/8")
280 223235 Guide-Control
280 223798 Bracket, Control
346 93705 Screw, Tapping Hex (8-32 X 3/8)
353 92791 Lockwasher, Interna
354 90576 Nut, Hex (8-32)
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Carburetor & Fuel Tank AssyCarburetor & Fuel Tank AssyCarburetor & Fuel Tank AssyCarburetor & Fuel Tank Assy
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

392 262328 Spring-Pump Diaphragm
394 270026 Diaphragm-Pump
414 220982 Washer, Steel Zinc
432 221377 Cap-Spring
433 93265 Pin-Roll
434 210959 Cover-Diaphragm
435 93141 Screw, Sem Filliste (Diaphragm Cover)
467 280715 Knob-Speed Control Lever
520 93722 Terminal, Spade
526 93343 Screw, Tapping Hex
527 223786 Support-Breather Tube
528 231527 Tube-Breather
529 67838 Grommet, Cover
542 93572 Screw, Hex Head Tap (10-32 X 3/8)
611 391813 Tube-Pick Up (For 2 And 3 Quart Tanks)
621 396847 Switch, Stop Assy
634 271853 Washer, Foam (Foam)
679 270382 Washer, Felt (Foam)
680 221839 Washer, Brass
725 223867 Shield-Heat
779 262276 Link-Control
916 280321 Rack, Gear Control (Remote & Manual Choke)
985 398525 Terminal-Insulated
987 398970 Seal, Throttle Shaf (Lmt 46, 49, 50, 51, 53, 86)
995 223887 Bracket-Link
1012 490507 Retainer-LinkNot F
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Cyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,Mufflers
Mfg. No: 112232-0839-01
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Cyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,Mufflers
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

1 395970 Cylinder Assembly
3A 299819 Seal, Oil (Plain Bearing Covers)
5 213141 Head-Cylinder
7 270836 Gasket-Cylinder Head

 -Included in Gasket Set-Part No. 397147
8 294178 Cover-Breather
9 27549 Gasket, Valve Cover

 -Included in Gasket Set-Part No. 397147
10 93394 Screw
12 270833 Gasket, Crankcase (.015")

 -Included in Gasket Set-Part No. 397147
12 270896 Gasket-Crkcse (.009")

 -Included in Gasket Set-Part No. 397147
12 270985 Gasket-Crankcase .005" Thick

 -Included in Gasket Set-Part No. 397147
13 231186 Spacer
13 93111 Screw, Machine Hex (15/16" Long)
13 93583 Stud, Cylinder Head
13 93772 Stud-Hex Drive (15/16" Long)
15 91249 Plug, Pipe (Standar (1/4"  Square)
15 93448 Plug, Pipe (Flush) (1/4-18 Nptf)
16 261405 Crankshaft
17 99158 BEARING, Ball
18 395259 Cover-Crankcase
19 293708 Bushing/Seal Kit (Plain Bearing)

 -Bushings require special tools for installation.
20 393862 Seal, Oil (Cam Gear)
21 66768 Plug, Oil Fill
22 93032 Screw-Tank Mounting
22 93656 Stud
25 391650 Piston Assy-Std
25 391651 Piston-Assy. .010" O.S.
25 391652 Piston-Assy. .020" O.S.
25 391653 Piston-Assy. .030" O.S.
26 391654 Ring Set-Std
26 391656 Ring Set-010
26 391658 Ring Set-020
26 391660 Ring Set-030
26 392330 For Chrome Piston Ring Set Standard Size
27 26026 Lock-Piston Pin
28 391649 Pin Assembly-Piston Standard
29 392939 Rod Assy.-Connection

 -For Connection Rod with .020" undersize Crankpin Bearing-order No. 393710
30 220670 Dipper-Connecting Rod
31 222282 Washer
32 94405 Screw-Connecting Rod
33 212004 Valve-Exhaust
34 261233 Valve-Intake
35 260552 Spring, Valve
36 26478 Spring, Valve (Exhaust)
40 93312 Retainer, Spring (Used With Valves With Groove In Stem)
45 261250 Tappet-Valve
46 492550 Gear-Cam
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Cyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,Mufflers
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Cyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,Mufflers
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

53 94523 Screw, Hex Flange H
79 290779 Case-Reduction Gear
80 27667 Gasket-Gear Case
81A 223256 Lock-Screw
81 220234 Lock-Screw Head
82A 92279 Screw, Hex Head Cap (5/16-24 X 1/2")
82 91541 Screw, Hex Head Cap (5/16-24 X 7/8")
83 211293 Shaft-Auxiliary Drive
84 92617 Screw-Gear Case Mounting Sem
85 92747 Screw, Sem Hex Hd M

 -(Used on Two Top Holes to Mount Cover)
86 291730 Cover-Gear Case
87 19011 Seal-Oil
88 27313 Gasket-Gear Case Cover
89 93448 Plug, Pipe (Flush) (1/4-18 Nptf)
189 90366 Lockwasher, Zinc Pl
219 391737 Gear-Governor
220 221551 Washer, Steel
227 490454 Governor Control Le (Mechanical Gov.)
230 222450 Washer, Steel Zinc
298 220859 Locknut, Muffler/El
299A 392811 Muffler Grp (Lo-Tone)
299A 394898 Guard-Muffler

 -Uses: 94186 Screw (Guard to Muffler Mounting) 62199 Washer (Guard to
299 394898 Guard-Muffler

 -Uses: 94186 Screw (Guard To Muffler Mounting) 62199 Washer (Guard To
299 492591 Muffler-Exhaust (Lo-Tone)
300 395959 Muffler-Exhaust
306 223086 Shield-Cylinder
307 93490 Screw-Hex
308 223085 Cover-Cylinder Head
337 293918 Spark Plug,resistor
337 29693 Spark Plug
337 298809 Spark Plug
337 492167 Spark Plug
337 802592 Spark Plug,resistor
346 93705 Screw, Tapping Hex (8-32 X 3/8)
353 92791 Lockwasher, Interna
354 90576 Nut, Hex (8-32)
357 91539 Key, Pulley (3/16" Square)
358 397147 Gasket Set
383 89838 Wrench-Spark Plugs
507 66895 Insulator-Terminal
526 93343 Screw, Tapping Hex
552 231079 Bushing, Governor S (1/4" I.d.)
562 92613 Bolt-Gov Lever
592 231082 Nut (10-24)
613 94042 Screw, Shoulder Muf
614 93306 Pin, Cotter
615 93307 Retainer-E Ring
616 231077 Crank, Governor (1/4" Dia.)
635 66538 Elbow-Spark Plug
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Cyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,Mufflers
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Cyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,MufflersCyl,Oil Fill,Piston,Mufflers
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

676A 397931 Deflector-Muffler
676 393760 DEFLECTOR, Muffler
836 93559 Screw-Tank To Bracket
864 492591 Muffler-Exhaust (Lo-Tone)
869 210879 Seat-Valve (Intake)

 -Used Before Code Date 88080100
869 211172 Seat-Valve (Intake)

 -(Used On Code Date 88080100)
870 211291 Seat-Valve (Exhaust)
871 262001 Bushing-Guide (Brass)
871 63709 Bushing-Guide (Brass)
883A 272203 Gasket-Muffler
883 270774 Gasket-Muffler
1019 491098 Label Kit
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Replacement EngineReplacement EngineReplacement EngineReplacement Engine
REF NOREF NOREF NOREF NO PART NOPART NOPART NOPART NO QTYQTYQTYQTY DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION

12T1320036 1 Replacement Engine
----- Top No-Load Speed: 3600

 -Trim: 01
----- Service Note: If the replacement engine supersedes to or is a Model 120000

series engine, refer to the illustrations located after the conversion data for this
model series. the overall dimensions that differ, are shown in the illustrations.

----- Service Note: If after making a visual inspection and it is determined the Model
120000 series engine cannot be used because of equipment interference, the
original engine should be repaired with individual parts.

----- Service Note: For all Go-Karts use only a Model 136200 series engine as a
replacement, regardless of the original Model.
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